HOME --> MOTORCYCLE PARTS --> MI125GY-2 --> 6.BACK SWING

No. PARTS CODE 零部件名称 DESCRIPTION QTY
1 GB/T6187.1-2000 螺母M12 Nut M12  6
2 61214-460C-0000 平叉轴 Axle, rear fork 1
3 61213-460C-0000 平叉防尘盖 Dustproof cover, rear fork  2
4 61100-460C-0000 平叉焊接总成 Rear fork jointing unit 1
5 GB/T16674-1996 螺栓M6 X 16 Bolt M6 X 16 2
6 61144-460C-0000 链条挡板 Baffle, Chain bar 2
7 61400-460C-0000 链条调节器(带挡板) Chain bar adjuster assy 2
8 GB/T70.1-2000 螺钉M12 X 75 Screw M12 X 75 1
9 62000-460C-0000 后减震器 Rear absorber 1
10 GB/T70.1-2000 螺钉M12 X 80 Screw M12 X 80 2
11 GB/T70.1-2000 螺钉M12 X 110 Screw M12 X 110 1
12 GB/T70.1-2000 螺钉M12 X 85 Screw M12 X 85 1
13 62125-460C-0000 后减震摇架Ⅰ Rear damping shake frame I 1
14 62126-460C-0000 后减震摇架Ⅱ Rear damping shake frame II 1
15 GB/T16674-1996 螺栓M6 X 12 Bolt M6 X 12 2
16 61300-460C-0000 链盒 Chain box 1
17 29700-460C-0000 链条  Chain bar 1
18 61145-460C-0000 链条护卡 Protect clip, chain bar 1